A TECHNICAL SEMINAR @

NUTRIENT REMOVAL
and
ADVANCED WASTE
TREATMENT

Lloyd Center Auditorium Portland, Oregon

February 5-6, 1969

sponsored by

FEDERAL WATER POLLUTION CONTROL ADMINISTRATION
Northwest Region
U.S. Department of the Interior




FORMS AND MEASUREMENT

OF
NITROGEN AND PHOSPHORUS

E. F. Barth

ADVANCED WASTE TREATMENT SEMINAR

Portland, Oregon
February 5 end 6, 19€9



This topic will consider the general chemistry of nitrogen and
phosphorus from a treatment and control standpoint.

Nitrogen and phosphorus form many similar type compounds, but

there are important differences.

Because of the reagents and proceaural operations involved in the
determination of pnosphorus careful analytical control is necessary.
[...]
Slechta, A. F., and Culp, G. L., 'Water Reclamation Studies at the South

Tahoe Public Utility District,” J. Water Pollution Control Fecderation,

39:787-814 (May 1967).

Tenney, M. W., and Stumm, W., "Chemical Flocculation of Microorganisms in

Bilological Waste Treatment," J. Water Pollution Control Federation,

37:1370-1388 (Oct. 1965).

4-18



Thomas, E. A., "Phosphate Elimination in the Activa:ef “luige riant Mdnnedorf

and Phosphate Fixation in Lake and Sewage Sludge,” Y. .erteljahrsschriff

der Naturforschenden Gesellschaft in Zurich 110:414-434 (Dec. 1965),

(in German).

Vacher, D., Connell, C. H., and Wells, W. N., "Phosphate Removal through

Municipal Wastewater Treatment at San Antonio, Texas,"” J. vater

Pollution Control Federation, 39:750-77L (May 1967).

Yee, W. C., "Selective Removal of Mixed Phosphates by .‘ctivated Alumina,"”

J. Am. Water Works Assoc., 58:239-2k9 (1966).

4-19



PHOSPHORUS REMOVAL BY TERTIARY TREATMENT WITH LIME AND ALUM

by

Robert B. Dean
Chief, Ultimate Disposal Research Program
Advanced Waste Treatment Research Laboratory

First Technical Session
11:45 A M,
Wednesday, February 5, 1969

Symposium on Nutrient Removal and Advanced Waste Treatment
Portland, Oregon



I. LIME TREATMENT OF SECONDARY EFFLUENT

A, Chemistry -- in secondary effluent
l, a, Ga(OH)2 + H(X)3' — Ca.w3 1+ OH™ + H20 (1)

Slaked lime + alkalinity =) calcium carbonate + hydroxyl ion

b, ca't+ Hco3' + OH™ cmemd CacO3 l + H0 (2)
Calcium in water + alkalinity -y calcium carbonate

c. 5Catt + L OH™ + 3 Hmz ——p ca5 OH(PO,,')3 l + 3 H0 (3)
Orthophosphate e==) hydroxyapatite
d. Mgtt + 2 OH™ cmenmd ““(oﬂ)al (k)

Magnesium in wvater e=) magnesium hydroxide

2. a., Equations 1l and 2 ere complete above pH 9.5.

b. Equation 3 forming hydroxyapatite starts above pH 7 but is very
slow below pH 9, Hydroxyapatite is the only stable phase in
alkaline water,

c. Some phosphate may be colloidally dispersed as hydroxyapatite
and escape sedimentation,

d. Mg(OH). equation is a gelatinous precipitate that collects
particles.

e. Phosphate removal improves as pH is raised.

B, Lime Requirements

l, Lime dose is primarily related to alkalinity.

a., Figure 1. Lime as Ca0 to reach pH 11,

b. Attempts to calculate lime dose from alkalinity, Po,-‘, Mg,
Rﬂu, etc., always come out too low,



LIME CONCENTRATION REQ'D FOR pH211.0-mg/L Ca0

FIGYRE 1
LIME REQUIREMENT FOR pH211.0 AS A FUNCTION
OF THE WASTEWATER ALKALINITY

(O - DATA FROM THIS INVESTIGATION

m)_ DATA FROM OTHERS WITH REFERENCE

500

400

300

2008

100

o 100 2cn 300 400 500
WASTEWAT:R ALKALINITY mg/L - CaCOg3

5-1



Systems
1. Single Stage

a, Add lime slurry to pH 9.5, settle,

b. Precipitate calcium carbonate, calcium phosphate (hydroxy-
apatite) and organics,.

c. Calcium phosphate may be difficult to collect. May need
coagulant aids. Iron salts, activated silica or polymers
and filtration.

2. Two Stage. Figure 2, System A,

a., Add lime slurry to pH 11+, settle., Recarbonate to pH 9.5.
Clarify.

b. First stage precipitates calcium carbonate, calcium
phosphate, magnesium hydroxide and organics,

c. High pH is suitable for ammonia removal by air stripping.

d. Sludge may be recarbonated with flue gasses to redissolve
magnesium hydroxide and aid filtration, Figure 2,
Systems B and D,

e. Second stage precipitates only CaCO3 (100 mg/1) if COo
is used,

f. Split treatment uses alkalinity in part of. the stream to
adjust pH to 9,5, Systems C and D. Precipitate contains
calcium phosphate and some organics as well as calcium
carbonate,



FIGURE 2
EXPERIMENTAL SYSTEMS

(“B"AND"'D") GRAVITY
CoOpwmm THICKENER
LIME

l 7 © VACUUM  ° ‘
WATER FILTER 3
WASTE
' " FURNACE

*
w5 Jumem REFERS TO
FLOW STREAM,

SEE TABLE 2

MAKE UP

SYSTEM “A”
TOTAL TREATMENT

SYSTEM"'B”
TOTAL TREATMENT WITH SLUDGE CARBONATION

SYSTEM''C"
SPLIT TREATMENT (0.5Q to 2nd STAGE)

SYSTEM ‘D"
SF1IT TREATMENT W~ITH SLUDGE CARBONATION

NOTE LIME DOSE FOR SYSTEMS “C" AND "D IS /2 OF
THE L “AE DOSE USED FOR SYSTEMS “A"* AND "B"

524



ui

nt
Slake lime as Ca0 in slurry or paste slaker to make a slurry
of Ca(OH), in saturated water,
Rapid mix tank or zone for precipitation.
Clarifier to remove solids,
a. Circular. South Lake Tahoe, California., Tables 1l and 2,

Sludge blanket systems precipitates in presence of preformed
solids,

a, Lebanon, Ohio, Figure 3. 75 gmm.
b, Upflow rate 1 gpm/ £t2 , 110 minutes detention,

¢. Sludge sucked up from bottom, mixed with new lime and
secondary effluent,

d. Water rises through sludge blanket, Top of blanket is
organic and colloidal, larger calcium carbonate settles
out,

e. Remove sludge as 2-3% slurry and gravity thicken to 10%.

f. Poor performance vhen biological plant is upset and high
colloids are coming over,

g. Coagulant aids not needed during normal operation.

Lime Solution System

a, Requires high volume ratio of lime water to effluent,
About 1/4 of total flow.

b. Does not recycle insolubles from recovered lime,

Filters to remove residual turbidity and colloidal phosphates.
a, Multi-media -- coal on sand, etc., or rapid sand filter.

b. Effluent needs pH adjustment to avoid calcium carbonate
precipitation on media.

5-5



SOUTH TAHOE PUD

PROCESS EQUIPHENT

Primary and Secondary Treatment. Process ~nuipment used at this plant
for primary and secondary treatment is quite conventional in design and
design loadings for various units may be termed conventional. Both rectangular
and circular primary clarifiers are employed; each exhibit approximately equal
efficiencies. Both conventional spiral roll and completely mixed activated
sludge systems are used; oxygen transfer to the spiral roll system is by means
of coarse bubble diffused air and to the completely mixed system by means of
sparged turbine aerators. As expected, the completely mixed activated s]udge
system exhibits much more stable operation and load handling ability than does
the spiral roll system. Tuo types of circular, sludge suction type, secondary
clarifiers are employed. Performance data from these secondary clarifiers to
date does not indicate significant difference in the efficiency or performance
of the two units.

Wasting of activated sludge is accomplished by means of a mass density
system which provides automated control of sludge wasting. The system employs
a nuclear density meter to determine percent solids contained in the waste
sludge. Waste sludge flow is measured by a magnetic flow meter. The combined
outputs of the density meter and the flow meter are electrically multiplied
in an indicator-totalizer and used to position the waste sludge valve by
comparison of the multiplied output signal with a preselected wasting rate.
Waste sludge is thus recorded in terms of the pounds of dry solids wasted
per day (kg/day).

Waste sludge is thickened by means of a flotation type thickener. Polymers
are added to enhance thickening and solids capture. Operation of the thickener
has been very successful with essentially 100 percent solids capture and float
production containing 5 percent solids easily obtained. Polymer costs in the
range of 3 to 5§ dollars per ton ($3.30 to $5.50/metric ton) are nommal. Cationic
polymers appear most effective with this sludge.

Chemical Coagulation. Chemical coagulation and phosphate removal equip-
ment are also conventional with flash mix, slow mix (flocculation) and a
conventional clarifier being employed. Lime dosage to the flash mix is on
the arder of 400 mg/l as Ca0. The addition of approximately 0.25 mg/} poly-
electrolyte after flocculation has proven to be very beneficial in reducing
effluent turbidity from the clarifier. Turbidity in the chemical clarifier
effluent commonly ranges 3 SJU or less. Operating expense to date indicates
that conventional clarifiers rather than upflow type mechanisims are definitely
preferable for this type of service.

Coagulant Recovery. Spent lime sludge is removed from the clarifier by
pumping, thickened in a conventional gravity thickener, dewatered by centrifuge
and recalcined for reuse by means of a multiple hearth furnace. Pneumatic
conveying equipment is utilized for transporting both recalcined and new 1ime
to overhead storage bins. Gravimetric lime feeders and puq mill type slakers
are used to feed Ca(OH)2 slurry to the flash mix bases and other process
application points. Lime feed rates are controlled by signal {rom continuous
pH measurement.

5-6



TABLE 1

MAJOR DESIGN CRITERIA FOR
THE SOUTH TAHOE PUD
WATER RECLAMATION PLANT

Parameter Design Criteria
Flow 7.5 mgd
BOD conc. 350 mg/|
BOD amount 22,000 ibs/day
SS conc. 200 mg/1
SS amount 12,500 lbs/day
Lime dosage as Ca0 400 mg/1

Recalciner capacity
Sludge incinerator capacity
Carbon furnace capacity

39,600 1bs/day dry solids
21,600 1bs/day dry solids
5,000 Ibs/day dry spent carbon

Note mgd x 3785 = cu m/day
Ibs/day x 0.454 = kg/day

TABLE 2

CHEMICAL AND PHYSICAL CHARACTERISTICS
RAVW SEWAGE AT SOUTH LAKE TAHOE PUD

Vlaste Characteristic

Concentration in Raw Sewage

cob
Turbidity
Phosphate as P
Nitrogen
Organic N as N
Ammonia N as N

NOZ and NO3 as N

400 - 60U mg/]
Hiah 100 SJU
10 - 15 mg/]

10 - 15 mg/)
25 - 35 mg/1

Trace

5-7



LIME — SECONDARY EFFLUENT
75 gpm

§

_ Sara

CLARIFIER
PRODUCT

<*——1— SETTLER

MIXING ZONE

FLOCCULATING ZONE

—~

FIGURE 3. LIME CLARIKIER

SLUDGE
COLLECTING
RING

s-f



E. Yerformance

1.

3.

Single Stage Clarifier (Lebanon). Figure U4,
a., Effluent: Ca 100 mg/l"

Mg 30 mg/l

kO, P 10 mg/1

Alkalinity 400 mg/l
b. 90% removal above pH 9.7

Single Stage plus Dual Media Filters. Figure 5.
a. Media, 18" - 0.75mn anthracite
6" - 0,46mn’ sand
b. .Operation, 2 gmn/ft° to ' HE pressure loss in 48 hours.
97% Removal of PO, at bH 10, 80% at PH 9.0.
d. Approximately 250 mg/l of 'Ca(OH), (190'mg/1 as Ca0)

Two stage,
4., Tdhoe
FINAL EFFLUENT-QUALITY
South Lake Tahoe
September 1968
Median Maxd mum
MBAS 0.14 0.19
CoD 9. 13.
Turbidi ty-JU 0.1 0.4
Phosphdte-P 0.11 0.1
Nitrogen -N
NH3'+ .N0'3‘ 11.4 13.1

b. Rapid mix before polymer addition.
¢. Recarbonate to pH 7.5.

d. 110 mg/l fresh lime and 227 mg/l recalcined lime (Ca0).
Predicted 400 mgfl in lab, studies (Slechta '67, Suhr '68)

e. Washington, D.C., 70 gm. 90% in clarifier, 95% plus filter,

Whole plant, 97%.

5-9



7,,. —
el |
o 1
mg |
P
M -
w g . |
T
£ s ., .
O e
X
a

Nl . - -

0 1 ' 1 L |

8.5 90 95 10.0 105 1.0 1.5
‘CLARIFIER pH

FIGURE 4. EFFECT OF pH ON PHOSPHATE CONCENTRATION OF

EFFLUENT FROM LIME CLARIFIER
S-ru



o »
T |

" PHOSPHATE CONCENTRATION
(mg/1as PO4)
N
T

0

8.5

FIGURE 5. EFFECT OF pH ON PHOSPHATE CONCENTRATION ' OF
EFFLUENT FROM FILTERS FOLLOWING
LIME CLARIFIER

90 = 95

-

10.0
CLARIFIER pH

ias

.o

s



4, Lime Recovery Studies. Two Stage, 75 1 batch (Mulbarger).
Figure 2,

a,
b.

c.

Hard water (340 mg/l) and relatively soft water (175 mg/l as CaCO_)

Composition did not affect removal efficiencies. 97% SS,
99% FO, removal,

Split treatment reduced FO, removal to 90%.

3

Cost of Lime Treatment

1. Without recarbonation or post filtration. Table III

a,
b.
c.
a,

300 mg/1 Ca(OH), (225 mg/1 Ca0)

0.87£/1000 gal. for coagulant aid equivalent to 50 mg/l FeSOj.
4-1/2% for 25 years.

Cost of recalcined lime is close to cost of fresh lime,
Savings are in reduced disposal of lime sludge.

2. Lake Tahoe. 7.5 mgd plant (4.5 mgd operation)

9¢/1000 gal, (Suhr) versus 10,4 estimated (Slechta).
Lime costs $24.50/ton because of high freights.

5-12



TABLE III

TOTAL COST OF PHOSPHATE REMOVAIL
(Cents per 1000 gallons)

Size of Plant
1 mgd 10 mgd 100 mzd@ 250 mgd

Capital amortization .97 .T9° .65 .59
Lanq amortization .09 .09 .00 .00
Operating and maintenance Jn 1k .08 .06

Cost of chemicals

Lime 1.75 1.75 1.75 1.75
Iron salt’ .87 .87 87 87
Cost of sludge disposal by hauling
(to 1znd 711l (25-mile one-way trip) .67 67 67 67
TOTAL k.76 k.31 k.11 4.03
Savings if sludge can be
recaleined -.67 -.67 -.67 -.67
TOTAL (with recalcining) 4.09 3.64 3.44 3.36

Source: FWPCA, Lake Michigan Vater Pollution Enforcement Conference




II. TREATMENT OF SECONDARY EFFLUENT WITH ALUMINUM IONS

A, Chemistz_-x
1., Low pH. Alum, 1\12(so,‘)3 - X H20-———> A1ttt

ALttt o H2Po; —> AL PO + 2 H'

2. Above pH 5-6 also get aluminum hydroxide precipitation

f.

++

At L 3o = Al(OH)3l and

= -
Al(OH)3+HPOh_—)Al * FO, + 2 OH” + HO
Final product approximates Al(OH)3 " Al PO, ,
but mole ratio depends on pH. Figures 9 and 10,

Aluminate is an alternative source of aluminum hydroxide.

A(on), + B ——> Al(ou)3l + HQ
Natural alkalinity can supply H' or OH™ within limits.

- +++
3 uco3 + Al + 3 HO —_— Al(on)3 + 3 1{2003

HCO. + A1(OH); AL(OH)_, + CO% +
3 ( )h _—D (o )3 003 H,0
Alum and aluminate can be combined:

attt 4 3 AL(OH), —> 4 Al(OH)3

Polyphosphates are harder to remove than ortho (Stumm) and
may reduce removal percentage.

B, Dose Requirements

1.

C. Systems

Basic requirement 2 Al to 1 P.
a, Substantially greater than for clarification. Figure 7.

b. At Lebanon: 250 mg/l alum for 90% removal
At Tahoe (Slechta): 300 mg/l for 90% removal

and Equipment

1.
2,

3.
b,

Similar to Lime

Lover rise rates in clarifier 0.5 - 0.75 mg/l.
Post filtration needed only to exceed 80% removal,
Sludge Disposal is a major unsolved problem,

5-14



D. Performance

1. Lebanon. Teble 3 and Table 4,

a. 90% removal of PO, without filtration using activated
silica as a coaguiant aid,

b. Filtration increased P removal to 96% and significantly
improved solids removal,

E. Costs

1. 10 mgd plant requiring 300 mg/l alum plus 2.5 mg/l silica,
a. Clarifier only. 80-90% removal of P, Cost 3.9¢/1000 gal.
b. Filter after Clarifier. 96% removal of P, Cost 7.4£/1000 gal.

2. Does not include sludge disposal.
a. Freezing especially natural.
b, Aluminate recovery. See later papers.



In- Depth Filtration

TARLE 1. OPTIMIM OPERATING CONDITIONS FOR TERTIARY
CILARIFICATION USING ALUM COAGULATION
FILTRATION AT LEBANON, OHIO
Varuabie Range Optimum Value
———— . e e e T
{1} Overilow _Hate 300-900 700
GPD/FT?
{2) Alum Dose
mg/1
(a) Clarifi_ation 0-500 150
(bl Phosphate removal 0-500 300
(3) Type of Medta {c) Sand and coal
(a) Sand dual media
{b}) Coal
(c) Saud and coal
{(4) Effective Size of Coal mm. 0.75-1.80 1.4 @ 4 GPM/F‘T2

(5)
(6)

(7)

*A product of Robin and Haas Company, Philadelphia, Pa.
1,700 GPD/FTZ based on economic consi

Sand Size 0.45 mm.
Filtration Rate GPM/FT2 2-5

Floc Strengtheners

(a) Activated silica 0.15 mg/l
(b) Cationic polyelectrolyte 0-1.5

C-7*

-

Source of AL Yon Phosphate
Rémoval
{(a) Alum 0-100%
(b) Aluminate 0-100%
(c) Both

efficiency occurred at the 300 GPD/FT® rate.

5-16

1.3 @ 3 GPM/FT’
4

3 mg/l
1.5 mg/1

No difference until

pH exceeded 8.0. This
occ_pf_.ged when 90% of
AL came from the
aluminate

geranons; optimum solids removal



In-Depth Filtration

TABLE 2. TYPICAL RESULTS UNDER OPTIMUM
OPERATING CONDITIONS
Suspended Acid Hydrolyzable Turbidity
Process Stream Solids, mg/l Phosphate, mg/1 PO4 J.T.U,
Secondary Effluent 45.6 22.4 12.2
Chemically Treated «
Settled Effluent 11, 0(76%) 2.2(90%) 1. 5(88%)
Filtered Product 1.3(97%) 0.9(96%) 0.5(96%)
Operating Conditions:
Overflow Rate: 700 GPDIF‘T2 Filtration Rate: 3GPM/FT2
Alum Dose: 82 mg/1 Effective Size of Coal: 1,325 mm
Aluminate Dose: 68 mg/1 Length of Run: 25 hours
Silica Dose: 3 mg/l Sludge Concentration: 1, 2% by weight
Solids Concentration in
Filter Backwash Water: 475 mg/1
* Denotes Removal Efficiency as %
The clarifiir is operated at a rise rate In addition, as shown in Figure 1 all the
of 1 gpm/ft®. Dual media filters; primary coagulants are equally effective
consisting of 18 inches of 0.75 mm coal in removing phosphate. 'I‘heshresults were
over 6 inches of 0,45 mm sand polish obtained from jar test studies™ ™ on' a
the clarifier efﬂuent2 The filters are pilot plant activated sludge effluent,
operated at 2 gpm/ft“ to a terminal
headloss of 9 feet of water. Some 12
preliminary operating results are shown vl INDUSTRIA L APPLICATIONS
in Table 3.
A Food Industry

The suspended solids concentration of
the settled sludge ranged from 1.5 to
2.5% solids by weight and was further
concentrated to 12-15% solids by weight
in a gravity thickener and additional
drying on sand beds prior to disposal
to a land fill.

C Jar Test Results

When e¢ffluent quality standards require the
removal by phosphate in addition to clari-
fication, significantly higher coagulant
doses can be anticipated. A rough
stoichiometry of 2 moles of ALttt 01
mole of P has been found empirically, to
exist in tertiarv treatment applications.

1 Meat

Grit removal, flocculation and sedi-
mentation will remove 50% of the total
volatile solids and BOD and 75% of the
suspended solids in a manure-bearing
wastewater. Alum coagulation removes
uan additional 2.5 mg/1 of BOD and

1.5 mg/1 of grease per mg/1 of alum
added. The chemical costs for 50%
and 78. 5% increased removal efficiency
:s $0.64 to $2.05 per 100 1b. BOD
removal, respectively,

2 Poultry process wastes

Plain sedimentation can remove 17-28%
of the BOD and 30-65% of the S.S.

5-17



TABLE 4. TYPICAL RESULTS UNDER OPTIMUM
OPERATING CONDITIONS

Suspended Acid Hydrolyzable_ Turbidity
Process Stream Solids, mg/1  Phosphate, mg/l PO, J.T.U.
Sccondary Effluent 45.6 22.4 12.2
Chemically Treated %
Settled Effluent 11.0(76%) 2.2(90%) 1.5(88%)
Filtered Product 1.3(97%) 0.9(96%) 0.5(96%)
Operating Conditions:
Overflow Rate: 700 gpd/ft2 Filtration Rate: 3 gpm/i't2
Alum Dose: 82 mg/1 Effective Size of Coal: 1,325 mm
Aluminate Dose: 68 mg/1l Length of Run: 25 hours
Silica Dose: 3 mg/l Sludge Concentration: 1.2% by weight

Solids Concentration in

Filter Backwash Water: 475 mg/l

* Denotes Removal Efficiency as %

5-18



(] Rl

=

- mg/l AS PO

n =r

RESIDUAL CONCENTRATION PO

50 |

40

20 |

INITIAL MINIMUM |
TURBIDITY 160 ju. 3.6 J.u. AT 300 mg/!
ALKALINITY 404 mg/1 191 mg/t
pH 7.7 6.5
100 200 %0 400 500
FIGURE 7 ALLM CONCENTRATION, mg/} AS AL2(SOy) 3 eIt H20

EFFECT OF ALUM ADDITION ON PHOSPHATE REMOVAL.



2,

10,

SELECTED REFERFENCES

Buzzell, J. C., and Sawyer, C. M., "Removal of Algal Nutrients
from Raw Wastewater with Lime," Journal Water Pollution Control
Federation, 39, R 16 (October, 1967).

Albertson, 0. E., and Sherwood, R. J., '"Phosphate Extraction
Process,' presented at Pacific Northwest Section Meceting of the
WPCF at Yakima, Washington (October, 1967).

Machis, A., "What Third-Stage Sewage Treatment Means," American
City, 110 (September, 1967).

Malhotra, S. K., Lee, G. F., and Rohlich, G. A., "Nutrient Removal
from Secondary Effluent by Alum Flocculation and Lime Precipitation,’
Int. Journal Air and Water Pollution, 8, 487 (1964).

Owven, R., "Removal of Phosphorus from Sewage Plant Effluent with
Lime," Sewage and Industrial Wastes, 25, 548 (1953),

Slechta, A. F., and Culp, G. L., "Water Reclamation Studies at
the South Tahoe Public Utility District," Journal Water Pollution
Control Federation, 39, 5, 787 (May, 1967).

Stumm, V., Discussion on: Rohlich, G. A., '"Methods for the Remocval
of Phosphorus and Nitrogen from Seuvage Plant Effluents,'" Advances in
Water Pollution Research, Vol. 2, Pergamon Press, The MacMillan
Company, New York, N. Y. (1964).

Mulbarger, M. C., Grossman, E., and Dean, R. B., "Lime Clarificaticn,
Recovery and Reuse for Wastewater Treatment," (in preparation for
publication).

Smith, R., '"Cost of Removing Phosphorus from Wastewater," Seminar
on Phosphorus Removal, Chicago, Illinois (May 1 & 2, 1968).

Subhr, L. G. and Culp, R, L., "Design and Operating Data for a 7.5 MGD

Mutrient Removal Flant." Presented to the Water Pollution Control
Federation Annual Meeting Chicago, 1968,

5-20



PHOSPHORUS REMOVAL
B
MINERAL ADDITION

B. F. Barth

AIVARCED WASTE TREATMENT SEMINAR

Portland, QOregon
February 5 and 6, 1969



PHOSPHORUS REMOVAL BY MINERAL ADDITION

Portland, Oregon
Pebruary 5 and 6, 1969

The combined chemical-biclogical approach to phosphorus removal offers
several advantages.

Screening date shows that effluent phosphorus concentrations are re-
lated to the cations present in the wastewater.

Various flow patterns are used in the mineral addition process. Results